

**TEST REPORT**

Applicant : Escorts Advanced Textiles Private Limited.
Contact Person : Mr. Shahid Mustafa
CC :
Address : 1st Floor, PHMA House, 33-A, Block -D, New
Muslim Town, Canal Road, Lahore, Pakistan
Tel: 0321-4729757
Fax:
E-mail: sales.asst@escortsadvanced.com

Report No: 16675-25
Receiving Date: 29 May 2025
Issue Date: 02 June 2025

Manufacturer	: Escorts Advanced Textiles Private Limited.	Program	: /
Buyer	: Self Reference	Country of origin	: Pakistan
Agent	: /	Destination	: /
Label	: /	Size	: /
Content(Claimed)	: /	Season	:
Weight	: /	Department	: /
Previous Report No	: /	Protocol	: /
Design	: Shirt	End Use	: Cut Resistance Shirt
Fabric	: Knitted Fab Sample 856		
Construction	: /		
Color	: Grey		
Style	: /		
Style No	: Sample# 898A		
PO No	: /		
Vender Ref #	: Front Panel 856 Shirt		
Description	: Fabric Swatch		
Care instruction	: /		

For and on behalf of
TEXTILE TESTING INTERNATIONAL



Ali Ashraf
AVP Softlines



Report No: 16675-25

Test Summary:

Sr.		Pass	Fail	Remarks
1	Abrasion Resistance	-	-	Level 2
2	Tear Resistance	-	-	Level 4
3	Puncture Resistance	-	-	Level 2

This test report is governed by the terms and conditions available overleaf or accessible at <http://ttilabs.net/terms&conditions.html>. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The report is issued strictly based on the testing of the samples submitted by the customer. This test report may not be reproduced, except in full, without written approval of Textile Testing International.



Report No: 16675-25

Test Conducted

Requirements

1. Abrasion Resistance

EN 388:2016+A1:2018 § 6.1

	<u>Unit</u>	<u>Material 1</u>
Specimen 1	Rubs	>500<2000
Specimen 2	Rubs	>2000<8000
Specimen 3	Rubs	>500<2000
Specimen 4	Rubs	>500<2000
Minimum Value: >500<2000	-	
Performance Level: 2	-	

Remarks: Test Performed on the Fabric swatch as per client request.

Test parameter	Performance levels			
	1	2	3	4
Abrasion resistance – (minimum number of rubs)	100	500	2000	8000

2. Tear Resistance

EN 388:2016+A1:2018 § 6.4

	<u>Unit</u>	<u>Direction 1</u>	<u>Direction 2</u>
Specimen 1	N	>75	>75
Specimen 2	N	>75	>75
Minimum Value: >75	-		
Performance Level:4	-		

Remarks: Test Performed on the Fabric swatch as per client request.

Test parameter	Performance levels			
	1	2	3	4
Tear resistance (Minimum force N)	10	25	50	75



Report No: 16675-25

Test Conducted

Requirements

3. Puncture Resistance

EN 388:2016+A1:2018 § 6.5

	<u>Unit</u>	<u>Results</u>
Specimen 1	N	75
Specimen 2	N	80
Specimen 3	N	66
Specimen 4	N	68
Minimum Value	N	66
Performance Level	-	2

Remarks: Test Performed on the Fabric swatch as per client request.

Test parameter	Performance levels			
	1	2	3	4
Puncture resistance (Minimum force – N)	20	60	100	150

Report No: 16675-25**Digital Image of Sample**

****** END OF REPORT ******